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Abstract

Pain is one of the most disabling symptoms of rheumatoid diseases. Patients with pain secondary 
to osteoarthritis (OA), rheumatoid arthritis (RA), ankylosing spondylitis (AS) or gout require effective 
analgesic treatment, and the physician’s task is to select a drug that is best suited for an individual 
patient. The choice of pharmacotherapy should be based both on drug potency and clinical efficacy, 
and its safety profile, particularly in the elderly population, as the number of comorbidities (and 
hence the risk of treatment complications and drug interactions) rises with age. In cases involving 
a high risk of gastrointestinal complications or concerns about hepatotoxicity, with a low cardiovas-
cular risk, the first-line nonsteroidal anti-inflammatory drugs to consider should be coxibs including 
etoricoxib.
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Introduction
One of the main symptoms accompanying the major-

ity of rheumatic diseases is pain. This is why a non-ste-
roidal anti-inflammatory drug (NSAID) is prescribed by 
rheumatologists or primary care physicians to most pa-
tients with rheumatoid diseases. Etoricoxib belongs to 
the class of non-steroidal anti-inflammatory drugs. It is 
an oral selective inhibitor of cyclooxygenase-2 (COX-2). 
Cyclooxygenase is an enzyme responsible for the pro-
duction of prostaglandins. It occurs as two isoenzymes: 
COX-1 and COX-2. COX-2 is an inflammation-induced 
isoenzyme responsible for the synthesis of prostanoid 
mediators of pain, inflammation and fever. Pharmaco-
logical studies show that etoricoxib, similarly to other 
coxibs, causes dose-dependent inhibition of COX-2 ac-

tivity, without affecting COX-1 activity. Based on clinical 
trial results, etoricoxib was approved for the treatment 
of osteoarthritis, rheumatoid arthritis, ankylosing spon-
dylitis and pain caused by gout attack.

At present, treatment with coxibs is a relatively un-
common therapeutic option mainly because of concerns 
about their safety which arose when rofecoxib was with-
drawn from the market in 2004. However, every medi-
cine of the coxib family (rofecoxib, celecoxib, valdecoxib, 
etoricoxib, lumiracoxib) has different pharmacokinetic 
and pharmacodynamic parameters, which translates 
into differences in biological activity, clinical efficacy and 
safety profile. This is due to relatively significant differ-
ences in the structure of drugs of the coxib class. For ex-
ample, etoricoxib contains a sulfonyl group, and celecox-
ib and valdecoxib have a sulfonamide group responsible 
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for the development of allergic reactions. Comparing 
etoricoxib with other representatives of the coxib class, 
a notable observation is that the time required for the 
drug to reach maximum concentration in the blood is 
short (Tmax = 1 hour). As a result, etoricoxib is effective 
in controlling acute pain [1]. In contrast, the Tmax of cele-
coxib is 2–3 hours. 

Etoricoxib in the treatment  
of osteoarthritis

Osteoarthritis (OA) is a disease involving a combina-
tion of biological (including inflammatory) and mechan-
ical factors which destabilize the equilibrium of articular 
cartilage and subchondral bone layer degradation and 
synthesis processes. As a  result, the articular cartilagi-
nous tissue becomes soft and fibrillose, and ulcers and 
cartilage loss are observed. The subchondral bone layer 
is thickened and indurated, and osteophytes and sub-
chondral cysts are formed. 

Osteoarthritis can be classified into either primary 
(having no identifiable underlying cause) or secondary 
(arising from local injuries and/or abnormalities in joint 
structure or comorbidities). Some forms of OA, such as 
erosive hand osteoarthritis, have a strong genetic back-
ground, and the presence of this form of the disease in-
creases the likelihood of coexisting osteoarthritis of the 
knees [2, 3]. 

The incidence of osteoarthritis in the general Euro-
pean population over 40 years of age is currently grow-
ing. This is due to the growth of obesity, which is an 
important risk factor for osteoarthritis, and the ageing 
of societies accompanied by an increase in average life 
expectancy. Despite advances in medicine, there are 
currently no options for effective conservative treatment 
of osteoarthritis or strategies for its successful preven-
tion. Consequently, OA is treated symptomatically, and 
therapy is aimed at relieving pain and improving the 
quality of life of patients. In order to achieve this target, 
long-term pharmacotherapy is indicated to prevent pain 
from occurring or worsening. Therefore, it is crucial to 
monitor pain experienced by the patient over 24 hours 
and select medications that ensure either complete pain 
elimination or maximum reduction. 

According to the American College of Rheumatolo-
gy (ACR) 2012 recommendations, hand osteoarthritis 
should be treated with topical capsaicin, topical NSAIDs, 
oral NSAIDs (including COX-2 selective inhibitors) and, if 
the above therapeutic modalities prove ineffective, with 
tramadol. In patients with hip osteoarthritis, the ACR 
recommends paracetamol, oral NSAIDs, tramadol and 
intraarticular glucocorticosteroid injections [4]. In 2011 
a panel of European experts announced recommenda-

tions for the use of NSAIDs in rheumatic diseases [5]. 
Before the introduction of NSAIDs, the experts recom-
mend taking a  patient’s history of upper gastrointes-
tinal events and evaluating the risk of cardiovascular 
complications based on the HeartScore algorithm of the 
European Society of Cardiology. Patients at a high risk 
of gastrointestinal complications should be additionally 
assessed for a  history of treatment with low doses of 
acetylsalicylic acid, anticoagulants or other antiaggre-
gation drugs, and therapy with glucocorticosteroids in 
general.

However, pharmacological treatment of osteoar-
thritis is challenging on account of several factors: (1) 
paracetamol at a dose of > 2 g/day, as recommended by 
the ACR, increases the risk of gastrointestinal complica-
tions, particularly in patients over 65 years of age, with 
a history of prior gastrointestinal incidents or in patients 
> 85 years of age [6]; (2) topical treatment is not always 
possible, as some joints (such as the hip joint) are poorly 
accessible through the skin; (3) the opioid tramadol is 
associated with a risk of dependence (especially when 
used for more than 12 months), and in patients > 75 
years of age the maximum daily dose should not exceed 
400 mg; hence it is a serious therapeutic error to intro-
duce tramadol as the first analgesic drug (according to 
applicable guidelines, it should be at the top step of the 
analgesic ladder) [7]; (4) glucocorticosteroids have very 
limited indications and carry a large risk of adverse ef-
fects including cardiovascular risk. A relatively safe and 
effective analgesic option in patients with osteoarthritis 
seems to be etoricoxib. A  comparative analysis evalu-
ating treatment with etoricoxib (30 mg/day), ibuprofen 
(2,400 mg/day) and placebo in patients with osteoarthri-
tis showed etoricoxib and ibuprofen to have superior ef-
ficacy to placebo. However, etoricoxib exhibited a higher 
efficacy in the relief of night pain than ibuprofen. Fur-
thermore, the group treated with etoricoxib had a much 
lower incidence of gastrointestinal adverse effects [8]. In 
a different study, etoricoxib at a dose of 30 mg/day had 
comparable safety and efficacy to celecoxib at a dose of 
200 mg/day, and a better safety and efficacy profile than 
placebo in patients with knee and hip osteoarthritis [9].

The Etoricoxib versus Diclofenac Sodium Gastro-
intestinal Tolerability and Effectiveness (EDGE) study 
showed that etoricoxib at a  dose of 90 mg/day was 
safer than diclofenac at a dose of 150 mg/day (the rate 
of cumulative discontinuation due to gastrointestinal 
adverse effects was 9.4 per 100 patient-years (PY) for 
etoricoxib vs. 19.2 per 100 PY for diclofenac). The risk of 
thromboembolic cardiovascular events was similar for 
etoricoxib and diclofenac (1.25 vs 1.15 events per 100 PY). 
The risk of treatment discontinuation on account of hy-
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pertension was higher for etoricoxib (2.3%) than for di-
clofenac (0.7%) [10].

Another comparative study analyzed the efficacy and 
safety of one-year treatment with etoricoxib at doses of 
30, 60 and 90 mg/day vs. diclofenac at a dose of 150 mg/ 
day. The efficacy of etoricoxib was similar to that of 
diclofenac, but etoricoxib was associated with a  lower 
incidence of adverse gastrointestinal effects than di-
clofenac (13.1, 14.7 and 13.5% for etoricoxib at doses of 
30, 60, and 90 mg, respectively, compared to 22.5% for 
diclofenac). Also, more patients in the diclofenac group 
discontinued treatment because of all adverse effects 
combined (11.8%) than in the group treated with the 
highest dose of etoricoxib (90 mg/day, 6.8%) [11]. High 
analgesic efficacy of etoricoxib in osteoarthritis, com-
pared to other NSAIDs, was also demonstrated in a 2012 
study reported in The Open Rheumatology Journal. 
Etoricoxib was shown to provide more effective relief 
of pain and improvement in joint function than parac-
etamol, diclofenac, naproxen, ibuprofen, celecoxib and 
lumiracoxib [12]. The most recent and most extensive 
meta-analysis comparing the efficacy of various NSAIDs 
in the treatment of pain secondary to knee and hip os-
teoarthritis was published in The Lancet in 2016. The 
analysis was based on the findings of 74 randomized 
clinical trials with a total of 58,556 patients. On the basis 
of the available data, etoricoxib at 60 mg and diclofenac 
at 150 mg were shown to be the most effective drugs 
available for the treatment of pain in patients with knee 
or hip osteoarthritis. Diclofenac 150 mg demonstrated 
the highest efficacy in terms of motor function improve-
ment [13].

Etoricoxib in the treatment of rheumatoid 
arthritis

Rheumatoid arthritis (RA) is a chronic autoimmune 
inflammatory disease causing joint destruction and or-
gan damage. The most characteristic features of RA in-
clude pain, stiffness and edema of the hands and feet, 
although inflammation may also affect other joints. RA 
occurs in serologically positive or negative forms, which 
refers to the presence or absence of the rheumatoid 
factor (RF) IgM-class antibodies or anti-CCP antibodies 
(against cyclic citrullinated peptide) in the serum. The 
incidence of rheumatoid arthritis in the general popu-
lation is estimated at 0.3–1.5% (in Europe – 0.8%, in Po-
land – 0.9%). Women are affected three times as often 
as men, and the disease most commonly starts between 
40 and 50 years of age. According to the current EULAR 
recommendations, the treatment of patients with RA 
should aim at the best care and be based on a shared 
decision between the patient and the rheumatologist. 

Therapeutic decisions should be made depending on 
the evaluation of disease activity and other factors, such 
as progression of structural damage, comorbidities and 
safety of treatment. Rheumatologists are the special-
ists who should primarily care for patients with RA, and 
therapy should be selected taking into consideration 
the high individual and societal costs generated by RA 
[14]. Treatment should be aimed at reaching the target 
of sustained remission or low disease activity. Conse-
quently, therapy with disease-modifying antirheumatic 
drugs (DMARDs) should be started as soon as the diag-
nosis of RA is made. The first-line drug is methotrexate. 
Patients with a contraindication to methotrexate should 
be treated with leflunomide or sulphasalazine. When 
starting methotrexate treatment, low doses of glucocor-
ticosteroids (GC) should be used, but the duration of GC 
therapy should be as short as possible, not exceeding 
6 months. Disease activity requires frequent monitoring 
(every 1–3 months), and if there is no improvement by 
3 months after the start of treatment or the therapeutic 
target (remission or low disease activity) has not been 
reached by 6 months, the treatment regimen should be 
changed. 

Despite treatment, patients with rheumatoid arthri-
tis may occasionally develop pain or their pre-existing 
pain may be aggravated. In accordance with the recom-
mendations, such patients should take paracetamol as 
the first-line drug. If paracetamol is ineffective, patients 
should be switched to another NSAID, suitable in terms 
of safety and efficacy. In such cases, a beneficial effect 
in some patients can be achieved by adding etoricoxib 
to the primary regimen of disease-modifying treatment, 
since this management strategy significantly reduces 
pain and improves daily functioning of the patient [15–
17]. The safety profile of etoricoxib in patients with RA is 
better than that of diclofenac, which was demonstrated 
in the randomized clinical study EDGE-II [18].

Etoricoxib in the treatment of ankylosing 
spondylitis

Ankylosing spondylitis (AS) is a chronic progressive 
inflammatory disease classified in the axial spondyloar-
thritis disease family and involving primarily sacroiliac 
joints, small facet joints and spinal ligaments, causing 
their gradual stiffening. The disease may run a  mild 
course leading to spontaneous remissions lasting many 
years or a severe progressive course culminating in se-
rious abnormalities of the motor system within a short 
period of time. 

The pathogenesis of AS has not yet been established. 
Contributing factors are numerous and include genetic 
predisposition (familial association, frequent presence 
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of HLA B-27 antigen), and immune, infectious and other 
environmental factors. The incidence of AS shows con-
siderable global variation. In Central Europe, the disease 
affects approximately 0.3–0.5% of the population. AS 
is more common in men than in women. The onset is 
usually between the ages of 17 and 35. As a  rule, the 
first manifestation is the so-called inflammatory spinal 
pain in the lumbosacral region. Characteristically, pain 
associated with AS does not improve with rest. It wors-
ens in the second half of the night, often waking the pa-
tient from sleep, and tends to resolve gradually during 
the day with physical activity. Alternating buttock pain 
is also a common sign. In addition to spinal changes, AS 
is also accompanied by enthesitis and possible involve-
ment of peripheral joints, organs and systems (uveitis, 
inflammatory bowel disease, psoriasis and cardiovascu-
lar abnormalities).

According to the most recent ASAS-EULAR recom-
mendations, axial spondyloarthritis is a potentially se-
vere disease with diverse clinical manifestations, requir-
ing multidisciplinary management coordinated by the 
rheumatologist. The primary goals of therapy should be 
to improve the quality of life of patients, control symp-
toms and inflammation, prevent progressive structural 
damage, and normalize function and social participa-
tion of patients. Optimal treatment of AS should consist 
of non-pharmacological and pharmacological methods, 
and should be based on a shared decision between the 
patient and the rheumatologist. Therapy should be in-
dividualized according to the existing (axial, peripher-
al, extra-articular) manifestations. First-line treatment 
in patients with ankylosing spondylitis is based on 
non-steroidal antiinflammatory drugs. NSAIDs should 
be administered chronically at maximum approved 
or maximum tolerated doses because they have been 
shown to act not only as analgesic agents but also as 
disease-modifying drugs, reducing the activity of the 
disease and inhibiting the progression of radiological 
changes. Furthermore, long-term treatment with NSAIDs 
in spondyloarthropathies may reduce the risk of cardio-
vascular complications associated with these diseases, 
and continued NSAID therapy in patients treated with 
tumor necrosis factor α (TNF-α) inhibitors improves the 
efficacy of biological treatment [19–23]. Consequently, 
patients whose condition improves after NSAIDs are ad-
vised to continue treatment even after the regression of 
symptoms. Analgesics such as paracetamol and opiates 
might be considered for pain management if first-line 
treatment with NSAIDs is ineffective, contraindicated 
and/or poorly tolerated. In addition to pharmacologi-
cal treatment, patients should be encouraged to follow 
a regular exercise routine.

One of the best NSAID options currently available in 
patients with AS is etoricoxib. A comparative study eval-
uating a year’s treatment with etoricoxib and naproxen 
in patients with AS demonstrated superior therapeutic 
efficacy of etoricoxib used at 90 mg/day. In addition, 
etoricoxib was found to have a favorable safety profile 
and good tolerability [24]. High analgesic effectiveness 
of etoricoxib in patients with AS was also demonstrated 
in a meta-analysis of 26 clinical trials involving a total of 
3,410 participants treated with 20 different NSAIDs for 
2–12 weeks [25]. Etoricoxib was shown to be the most 
effective drug in terms of reducing pain. In another study 
etoricoxib was found to be effective in the treatment of 
patients with AS refractory to other, traditional NSAIDs 
[26]. An important fact to consider is that AS tends to 
coexists with inflammatory bowel disease (Crohn’s dis-
ease, ulcerative colitis) in 5–10% of cases. In this group 
of patients classic NSAIDs usually cause exacerbation of 
inflammatory bowel disease, which constitutes a  con-
traindication to their use. Etoricoxib is not known to ex-
acerbate inflammatory bowel disease in these patients, 
and the incidence of adverse effects associated with 
etoricoxib is not statistically significantly different from 
placebo [27–29]. 

In addition to individual patient benefits, the use 
of etoricoxib in AS therapy is also validated for phar-
macoeconomic reasons. A  study published in 2010 in 
PharmacoEconomics, involving patients treated with 
etoricoxib, celecoxib and non-selective NSAIDs, as-
sessed a  number of indices including BASFI, BASDAI 
and QALYs, and costs of treating adverse effects. The 
expected savings associated with etoricoxib were found 
to be £ 13,620 compared to celecoxib (200/400 mg),  
£ 9,957 compared to diclofenac, and £ 9,863 compared 
to naproxen [30].

Etoricoxib in the management of acute 
gout pain

A factor contributing to the pathogenesis of gout is 
hyperuricemia, which is one of the most common meta-
bolic disorders affecting humans. Hyperuricemia affects 
one in four men and one in ten women in contemporary 
high-tech societies. It is estimated that about 20% of 
people with hyperuricemia develop gout, a disease char-
acterized by alternating attacks of acute arthritis and 
periods of chronic polyarthritis. Arthritis is accompanied 
by the deposition of uric acid crystals in various body 
tissues and organs, and kidney damage (with symptoms 
of damage to the tubulointerstitial tissue and kidney 
vessels, and glomerular dysfunction). Over the last two 
decades, the incidence of gout has doubled, and at pres-
ent the disease occurs in 1–2% of the population. The 
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incidence of gout clearly rises with age. It affects 6% of 
men in the 6th decade of life and the rate grows to 10% 
of men between the 6th and 8th decade. Pain accom-
panying acute arthritis secondary to gout is described 
as one of the most severe pains known in medicine. 
An acute gout attack usually begins suddenly, without 
warning. It may be triggered by a minor injury, consump-
tion of a large meal with alcohol, dehydration, fatigue, 
infection or surgery. The first symptom of acute arthritis 
is severe pain with edema and redness in the affected 
joint(s), usually beginning at night. An elevated body 
temperature may also be present during the attack, and 
high levels of acute inflammation markers (leukocytosis, 
ESR, CRP, fibrinogen) are noted. As a rule, a gout attack 
resolves spontaneously after 7–10 days, but the pain ex-
perienced by the patient is very severe and debilitating. 
Many patients experiencing such an occurrence report 
to the A&E and/or emergency orthopedic department. 
According to the current ACR and EULAR recommen-
dations the therapy of gout follows the treat-to-target 
approach, and it is aimed at: (1) elimination of pain; (2) 
prevention of organ damage caused by the deposition 
of uric acid crystals [31–34]. NSAIDs have a special role 
in the treatment of gout. They should be used not only 
during, but also between, acute attacks, during uric ac-
id-lowering treatment, in order to prevent gout attacks. 

A review of findings obtained in 22 studies analyzing 
the use of various NSAIDs during acute gout shows that 
selective and non-selective COX-2 inhibitors have simi-
lar efficacy, but selective inhibitors produce significantly 
fewer adverse effects [35]. Another systematic review of 
the literature found that etoricoxib produced an anal-
gesic and antiinflammatory effect similar to indometa-
cin, diclofenac and naproxen (both in subjective patient 
assessment and objective physician evaluation) and, in 
addition, it had a lower incidence of adverse events [36]. 
This is important because a major concern in the treat-
ment of gout is the safety of long-term NSAID therapy, 
especially in view of the fact that gout frequently coex-
ists with metabolic syndrome and in the elderly popula-
tion it is associated with multiple morbidities.

Gastrointestinal safety of etoricoxib

Gastrointestinal (GI) effects rank among the most 
common side effects of NSAID therapy [37]. GI events 
include dyspepsia (affecting 15–25% of patients treated 
with NSAIDs), peptic ulcers (15–30% of patients taking 
NSAIDs), and GI perforations and bleeding (their risk in-
creases 2–6 times in patients using NSAIDs). Bleeding is 
attributable to an imbalance between aggressive factors 
affecting the gastrointestinal mucosa and protective 
factors such as prostaglandins, the synthesis of which is 

inhibited by NSAIDs acting non-selectively on constitu-
tive cyclooxygenase (COX-1). Gastrointestinal bleeding 
is a serious complication of NSAID treatment (6% of GI 
hemorrhages are fatal); however, unfortunately in many 
cases patients exhibit no signs suggesting a possible de-
velopment of the complication. As a  result, physicians 
should screen patients for risk factors, the most import-
ant of which include a history of peptic ulcer disease, es-
pecially complicated by bleeding, and H. pylori infection 
[38]. Consequently, H. pylori eradication and monitoring 
of the success of eradication are necessary before the 
initiation of NSAID treatment. Evaluation of gastrointes-
tinal risk should also involve the following factors: 
•	 dose of NSAIDs used, 
•	 concomitant use of ASA,
•	 concomitant use of anticoagulants,
•	 concomitant treatment with glucocorticoids, 
•	 patient age (age over 60 years is a factor for increased 

risk),
•	 alcohol use,
•	 severe comorbidities [39–41].

On account of the high risk of gastrointestinal ad-
verse effects, chronic NSAID therapy requires the use of 
gastroprotective agents [42]. The most common gastro-
protective drugs are proton pump inhibitors (PPI). They 
are effective in protecting the upper section of the gas-
trointestinal tract, but they may have deleterious effects 
on the lower gastrointestinal tract. The use of probiotics 
has potential to reduce the adverse effect of NSAIDs on 
the lower section of the GI tract.

The safety of etoricoxib and its effects on the gastro-
intestinal tract were studied in the randomized clinical 
trials EDGE, EDGE II and MEDAL. In the studies, etoricox-
ib was compared with diclofenac. The EDGE trial en-
rolled 7,111 patients with osteoarthritis (OA) who were 
treated with etoricoxib at a dose of 90 mg/day (exceed-
ing 1.5 times the dose indicated for OA) or diclofenac 
at 150 mg/day for an average of 9.1 months (maximum 
16.6 months, median 11.4 months). EDGE II was a  trial 
involving 4,086 patients with RA who took etoricoxib at 
a dose of 90 mg/day or diclofenac at a dose of 150 mg/ 
day for an average of 19.2 months (maximum 33.1 
months, median 24 months). The MEDAL trial enrolled 
17,804 patients with OA and 5,700 patients with RA who 
took etoricoxib at a dose of 60 mg (OA) or 90 mg (OA 
and RA) or diclofenac at 150 mg/day for an average peri-
od of 20.3 months (maximum 42.3 months, median 21.3 
months). The three trials (EDGE, EDGE II and MEDAL) 
constituted the pooled MEDAL program. In each of the 
constituent trials, a significantly lower rate of treatment 
discontinuation due to any clinical gastrointestinal ad-
verse effects (e.g. dyspepsia, abdominal pain, ulcers) 
was observed in the group treated with etoricoxib than 
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in the group treated with diclofenac. The rates of treat-
ment discontinuation due to any clinical gastrointesti-
nal adverse effects per 100 patient-years throughout the 
entire period of study were: 3.92 for etoricoxib and 5.69 
for diclofenac in MEDAL, 9.12 for etoricoxib and 12.28 for 
diclofenac in EDGE, and 5.0 for etoricoxib and 7.2 for di-
clofenac in the EDGE II trial [43].

Another study assessed the incidence of endoscop-
ically detected gastric and duodenal ulcers (≥ 3 mm in 
size) in patients taking placebo, etoricoxib at a  dose 
of 120 mg/day or ibuprofen at a dose of 2,400 mg/day 
for 6 and 12 weeks. The incidence of peptic ulcers was 
found to be statistically significantly lower in the group 
of patients treated with etoricoxib than in the ibuprofen 
group [44]. The finding is important, since ibuprofen is 
very commonly used by patients with peptic ulcers be-
cause of its OTC status, and it is considered by most pa-
tients as completely safe. 

The MEDAL trial program also compared etoricox-
ib and diclofenac in terms of hepatotoxicity. Etoricoxib 
was found to be associated with a  statistically signifi-
cantly lower rate of treatment discontinuation due to 
hepatotoxicity than diclofenac therapy. The treatment 
discontinuation rate in patients treated with etoricoxib 
was 0.3% and in patients treated with diclofenac was 
2.7%. Expressed per 100 patient-years, the index was 
0.22 in the etoricoxib group and 1.84 in the diclofenac 
group [45].

According to the Summary of Product Character-
istics, gastrointestinal contraindications to etoricoxib 
treatment include:
•	 active gastric and/or duodenal ulcers or gastrointes-

tinal bleeding,
•	 inflammatory bowel disease,
•	 severe hepatic dysfunction.

Cardiovascular safety of etoricoxib

Treatment with all nonsteroidal anti-inflammatory 
drugs is associated with an elevated risk of cardiovas-
cular complications. NSAIDs increase cardiovascular risk 
by elevating blood pressure and causing water and so-
dium retention (potentially leading to exacerbation of 
heart failure), inducing a prothrombotic effect and im-
pairing the efficacy of concomitantly used acetylsalicylic 
acid. Patients treated with non-selective NSAIDs should 
take ASA at least 2 hours before the NSAID, otherwise 
the anti-platelet effect of ASA is markedly reduced or 
eliminated altogether. This is a  considerable inconve-
nience for patients who, in the event of pain, usually fail 
to ensure an appropriate interval between taking ASA 
and NSAID. A  good choice in such situations is a  cox-
ib drug which can be taken before or concurrently with 

ASA. This is because coxibs are selective inhibitors of 
cyclooxygenase COX-2, whereas ASA inhibits cyclooxy-
genase COX-1 [46, 47].

Coxibs are generally regarded as more harmful for 
the cardiovascular system than non-selective COX-1 in-
hibitors, even though recent randomized studies have 
not provided evidence for this claim. The prospective 
multi-centre program MEDAL showed that the incidence 
of severe adverse effects in the form of thrombotic car-
diovascular changes and cardiovascular death was sim-
ilar in the group of patients with arthritis treated with 
etoricoxib and in the group receiving diclofenac. MEDAL 
was a study program including a pooled analysis of data 
from three large double-blind, randomized, controlled 
trials (MEDAL, EDGE and EDGE II). Overall, it involved 
nearly 35,000 patients with OA and RA who were treat-
ed for an average of 17.9 months. The participants of the 
program had a  wide range of cardiovascular risk fac-
tors. The severity of cardiovascular risk associated with 
etoricoxib was shown to be correlated with the dose of 
the drug and the duration of treatment [45]. 

The results of several recently published meta-anal-
yses and observational studies also point to the con-
clusion that etoricoxib has a  similar safety profile to 
other NSAIDs [48–50]. One meta-analysis of results of 
randomized controlled and placebo-controlled trials 
demonstrated that the incidence of serious cardiovas-
cular adverse effects in OA and RA patients treated with 
etoricoxib was comparable to placebo and naproxen 
[51]. 

Cardiovascular contraindications to etoricoxib ther-
apy include:
•	 congestive heart failure (NYHA II–IV),
•	 inadequately controlled hypertension with BP per-

sistently elevated above 140/90 mmHg,
•	 ischemic heart disease, peripheral arterial disease 

and/or cerebrovascular disease.
Since the risk of cardiovascular complications asso-

ciated with etoricoxib increases with dose and duration 
of therapy, the lowest effective daily dose should be 
used, and the duration of treatment should be as short 
as possible.

Etoricoxib and other NSAIDs (selective 
and non-selective COX-2 inhibitors)

In comparing etoricoxib with other NSAIDs, etoricox-
ib shows high analgesic potency, higher than celecoxib 
and comparable to diclofenac, and a better safety profile 
with regard to the upper gastrointestinal tract and low-
er hepatotoxicity compared to diclofenac [43]. However 
the risk of cardiovascular adverse effects is comparable 
to other NSAIDs, as shown in recent meta-analyses, ran-
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domized and observational studies [18, 30]. The increase 
in cardiovascular risk attributed to etoricoxib and other 
NSAIDs depends on the dose of the drug and the dura-
tion of therapy. Importantly, simultaneous use with ace-
tylsalicylic acid (cardioprotective doses) without a  re-
duction or elimination of the activity of ASA is possible.

Conclusions 

Comparison of etoricoxib and other NSAIDs shows 
that the former is a beneficial therapeutic option in pa-
tients with osteoarthritis, rheumatoid arthritis, ankylos-
ing spondylitis or gout who have few cardiovascular risk 
factors and, at the same time, a  relatively high risk of 
gastrointestinal complications.

The article was compiled in cooperation with Sandoz. 
     The authors were lecturers and consultants of the 
company Sandoz.
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